WL

okota

FA SYSTEM & AIR TOOLS

TARIITZA4Y
( MODEL (YES.No.) TOOL No. )
G4A (00) 1121 0000 0000

Q 22vxenxen

Bifm=
No. 2 % BE|l SmES ||No B % BE WMmES
1 [XAYMLIRT1CP Tset| 1105 0101 01 99(| 12 | F— (3.56x3x10)| 1 [8060 1030 00 00

(@) A0y MLIRT« 1 (11050101 01 00f | 13 | RPUVTFvvT 1 (1106 0618 00 00
(b) E>~ (2.5x6) | 1 [8051 1072 0000 |14 |A>+75>3CP Iset| 1105 0653 04 99
(c) 2Oy NLINLT 1 11050108 00 00 @A77V 1 ¥ 1
(d) > (4x17.8)| 1 |8051 1309 0000 (b) UT1=> VT (155x0.7)| 1 |8030 1017 00 00
(e) RO MUY RIL 1 [1105 0102 01 00
(f) A7V (2.5x10)| 2 [8020 1001 0000 FEMNER
(9) EYAF (3x7)| 2 |8051 20130000} | 15 [/RA—=JLA/N—=CP Iset| 1105 0662 07 99
(h) I=ZAIWRTFUVY (6x18x10) | 1 {8020 3003 00 00 (@) I”RA—JLA/\— 1 ¥ 1
R—AY3A4 >~ KCP Iset {1105 0113 00 99 (b) 7NA 7T FERIL MMBx22) | 1 8070 3035 00 00

E () R=R¥314vk 1 [1105 0113 0000 () A7V T Ty (M6)| 1 9200 3006 00 00
NIBEEAY P 1 [1105 0116 0000 (AAFHFTIVFvE  (M6)| T [9500 1005 00 01
2 |AINFT—X 1 ]1105 0501 0000(|16|F7V5¥T75>YCP (¢15) | Tset | 1105 0654 02 99
3 |[0Uys (540)| 1 [9010 4017 0000 @757y (15)| 1 [1105 0654 02 01
4 | AAINFIRT4CP Iset| 1105 0512 00 99 (b) 7oV IARYTRIUa 1 |[1105 0656 02 00
(@) A/INFIRT o 1 [1105 0512 0000 FyFIaAvh 1 19690 0002 00 00
(b) BIXFINLT 1 [1105 0505 02 00 AT (H32)| 1 8081 0020 0000
(c) ANFOYR 1 [1105 0511 01 00 ANFHIOVLYF (5)| 1 [9610 1006 00 00
(d)AHNFIz Ak 2 | 1105 0513 0000
(e) RZUVJEY (2x16)| 2 [9250 1019 00 00 BN Em
(f) A7V (5.7x15) | 1 18020 1032 00 00 TYRN\YRILY 34U 1 |1105 0012 0000
(@) 7YvARF Vb 2 | 1105 0503 00 00 T\ RJLCP Iset [ 1203 0013 00 99
5 |E—%CP Tset [ 1105 0305 01 99 (@) T hI\VERIL 1 {1203 0013 00 00
7vINZFL—hCP Iset| 1105 0303 01 99 (b) 7w I\ RILAIN— 1 ]1203 0019 00 00
E (@) 7vIX\TL—h 1 ]110503030100[|16" 705753 CP _ (¢15.88)|1set|1105 0654 03 99
(b) R—=ILRFZU> 7 (629VV)| 1 [9100 3005 00 00 (@) 7575y ($15.88)| 1 |1105 0654 02 02
YUV FCP Iset|[1112 0304 00 99 (b) 7oV IARYTRIVa 1 [1105 0656 02 00
E (c) YUV 1 X 1 Ry hT75vY 1 [1105 0658 0000
() RTZU>TEY  (25x6)| 2 [9250 1030 00 00
(e) @—% 1 [1105 0305 01 00
(f) X1 4 | 1105 0306 00 00
A—77L—hkCP Iset| 1105 0307 01 99
E (@) B—=7r7L—*h 1 |[1105 0307 01 00
(h) R=ILRFZU>  (629)| 1 [9100 1009 00 00
6 |¥— (3x3x10)| 1 |8060 1011 0000
7 | A—=IRN)LFY 1 [1102 0315 02 00
8 |[E—%7—XACP Iset [ 1105 0011 01 99
(@) E=%7—X 1 (11050011 01 00
(b) AMILT ST (A) 1 [1401 0010 00 00
(c) R=ILRFU>Z  (629)| 1 [9100 1009 00 00
9 | XAV vTKCP Iset | 1105 0614 05 99
(@) X1 vTh 1 [1105 0614 0500
(b) ¥— (3x3x6)| 1 |8060 1009 00 00
Q) XA+ TRARNJLFY | 1 [1102 0615 01 00
(d) R=ILRF U2 (6202Z)| 1 [9100 4006 00 00
10* C-/Sy > (30x34.5x0.1)| 1 |8010 1142 0000
115 C-/VyF> (30x34.5x0.2)| 1 {8010 1135 0000

KENDBRmIFE M TIIMAERE B A, L (T)DCP(AY T —K) TTEXTE W,
wHIDE@IFENZNANDVEERLTT SV,

112100-P1203




okota

BParts List

FA SYSTEM & AIR TOOLS No. Name of Parts gg{ Parts No. No. Name of Parts Eg{ Parts No.
GRINDER 1 | Throttle Body Assy. Tset| 1105 0101 01 99| | 12 | Key (3.5x3x10)| 1 |8060 1030 00 00
(a) Throttle Body 1 |1105 0101 01 00| | 13 |Bearing Cap 1 11106 0618 00 00
( MODEL (YES.No.) TOOL No. ) (b) Pin (2.5x6)| 1 [8051 1072 00 00] [ T4 [Inner Flange Assy. 1set[ 1105 0653 04 99
(00) 1121 0000 0000 (c) Throttle Valve 1 11105 0108 00 00 (a) Inner Flange ] X 1
(d) Pin (4x17.8)| 1 |8051 1309 00 00 (b) Retaining Ring(15.5x0.7)| 1 {8030 1017 00 00
. (e) Throttle Handle 1 111050102 0100
BMExploded View (f) Spring (25x10)| 2 8020 1001 00 00 Standard Accessories
(g) Pin AF (3x7)| 2 |8051 20130000]] 15 |Wheel Cover Assy. Tset [ 1105 0662 07 99
(h) Conical Spring (6x18x10)| 1 |8020 3003 00 00 (a) Wheel Cover 1 X i
Hose Joint Assy. Tset {1105 0113 00 99 (b) Hexagon Socket Bolt(M6x22)| 1 |8070 3035 00 00
E (j) Hose Joint T (1105 0113 00 00 (c) Spring Washer ~ (M6)| 1 |9200 3006 00 00
(j) Joint Ring 1 (1105 0116 00 00 (d) Hexagon Nut (M6)| 1 (9500 1005 00 01
2 | Governor Case 1 1105 0501 00 00| | 16 |Outer Flange Assy. (¢ 15) | Tset | 1105 0654 02 99
3 | O-Ring (S40)| 1 {9010 4017 00 00 (a) Outer Flange  (#15)| 1 |1105 0654 02 01
4 | Governor Body Assy. Tset|[ 1105 0512 00 99 (b) Flange Stop Screw 1 |[1105 0656 02 00
(a) Governor Body 1 {1105 0512 0000f | ¥¢ | Touch Joint 119690 0002 00 00
(b) Governor Valve 1 {1105 0505 02 00| | ¥¢ |Hose Nipple Assy. (XA-352)| 1set|8110 1004 00 99
(c) Governor Rod 1 11105 0511 0100 Spanner (H32)| 1 |8081 0020 00 00
(d) Governor Weight 2 11105 0513 00 00 Hex. Wrench (5)] T 19610 1006 00 00
(e) Spring Pin (2x16)| 2 (9250 1019 00 00
(f) Spring (5.7x15)| 1 18020 1032 00 00 Optional Parts
(g) Adjust Nut 2 [1105 0503 00 00 Dead Handle Joint 1 (1105 0012 00 00
5 |Motor Assy. Tset| 1105 0305 01 99 Dead Handle Assy. Tset| 1203 0013 00 99
Upper Plate Assy. Tset [ 1105 0303 01 99 (a) Dead Handle 1 11203 0013 00 00
E (a) Upper Plate 1 ]1105 0303 0100 (b) Dead Handle Cover 1 1203 0019 00 00
(b)Ball Bearing (629VV)| 1 [9100 3005 00 00| | 16'|Outer Flange Assy.(¢15.88)| 1set| 1105 0654 03 99
Cylinder Assy. Tset{ 1112 0304 00 99 (a) Outer Flange (¢15.88)| 1 |1105 0654 02 02
E (c) Cylinder ] pS ) (b) Flange Stop Screw 1 11105 0656 02 00
(d) Spring Pin (2.5x6) | 2 (9250 1030 00 00 Pat Flange 1 |1105 0658 00 00
(e) Rotor 1 (1105 0305 01 00
(f) Vane 4 11105 0306 00 00
Lower Plate Assy. Tset [ 1105 0307 01 99
E (g) Lower Plate 1 11105 0307 01 00
(h) Ball Bearing (629)| 1 {9100 1009 00 00
6 |Key (3x3x10)| 1 [8060 1011 00 00
7 |Rotor Bevel Gear 1 11102 0315 02 00
8 |Motor Case Assy. Iset| 1105 0011 01 99
(a) Motor Case 1 (1105 0011 01 00
(b) Oil Plug (A) 1 (1401 0010 00 00
(c) Ball Bearing (629)| 1 |9100 1009 00 00
9 |Main Shaft Assy. Tset| 1105 0614 05 99
(a) Main Shaft 1 ]1105 0614 0500
(b) Key (3x3x6)| 1 [8060 1009 00 00
(c) Main Shaft Bevel Gear | 1 |1102 0615 01 00
(d)Ball Bearing (6202Z)| 1 |9100 4006 00 00
10%| C-Packing (30x34.5x0.1) | 1 |8010 1142 00 00
11* C-Packing (30x34.5x0.2) | 1 [8010 1135 00 00

The part “3X” can not be supplied individually.
So please order it as a unit of assembly shown by arrow mark(1).
Y¢Marked parts; use one of them.

YOKOTA INDUSTRIAL CO.,LTD.

112100-P1203




